
                                                               

1

Tanco Autowrap 580 

Spare parts list 

580 S & 580-A

PARTS LIST 

WD66-580-M0106



                                                               

2

Tanco Autowrap 580 

Spare parts list 

SPARE PARTS LIST 

We recommend that when you need spare parts, you should use only 
original parts.  

When ordering spare Parts use the following: 

- Drawings are marked with a position number. 

- On the accompanying table you will find the position number, its equivalent part 

number and description. The entire part number and description must always be 

relayed on ordering. 

- IMPORTANT!

When ordering always give the serial number on the wrapping machine and specify 

the Model of Machine. 

- We ask that you fax your parts order to your Tanco dealer, to ensure quick delivery 



                                                               

3

Tanco Autowrap 580 

Spare parts list 

TABLE OF CONTENTS 
Page:

1. Hydraulics

1.1  Hydraulic Valve 

       1.1.1. 580S Exploded View       4 

       1.1.2  580A Exploded View       5 

       1.1.3 Part List                                                                                                                  6 

1.2. Hydraulic Components  

        1.2.1. 580S Exploded View       7 

        1.2.2. Part List        8, 9 

        1.2.3 580A Exploded View       10 

        1.2.4 Part List        11 

1.3 Valve and Cover Plate Assembly 

        1.3.1 580S Exploded View and Parts List     12 

        1.3.2 580A Exploded View and Parts List     13 

2. Main Assembly

2.1    Main Assembly Exploded View and Part List     14 

2.2.1 Chassis Exploded View       15 

2.2.2 Part List                                                               16 

2.3.1 Tipping Frame                                                  17 

2.3.2 Part List          18 

 2.4.1. Turntable Drive Assembly Exploded View      19 

2.4.2. Part List          20 

       

3. Load Arm Assembly

 3.1. Load Arm Exploded View                     21 

 3.2. Part List          22 

4. Cut and Start Assembly 

4.1. Exploded View        23 

4.2. Part List         24 

5. Bale Ramp 

5.1.1. Hydraulic Bale Ramp Exploded View      (Standard)                                                  25 

5.1.2 Part List                                                                                                       26 

5.2.1 End Tip Ramp Exploded View                  (Optional)                               27 

5.2.2. Part List         28 

6. Lighting 

6.1. Exploded View and Parts List       29 

7. Film Dispenser 

7.1.1. Dispenser Mast Assembly Exploded View and Part List                 30 

7.1.2 Part List         31 

7.2.1 Dispenser Insert Assembly Exploded View     32 

7.2.2 Part List         33 

8. Controller 

8.1 Sensors and Mounting Brackets Exploded View and Parts List   34 

8.2.1 580S Bale Wrap Controller Exploded View and Parts List   35 

8.2.2 580S Junction Box        36 

8.3.1 580A Controller Exploded View and Parts List     37 

8.3.2  580A junction Box        38 



                                                               

4

Tanco Autowrap 580 

Spare parts list 

1.1.1  580S VALVE



�
�

�
�

�

��

�

�

�
�

�
�

�
�

�

�

�

�
�

�
�

�
�

�

�
	

�
�

�
�

�
�

�
�

�
�

�
�

�
�
�

�

�
�

�

�
�

�
�

�



�
�

�



�

� �
�

�
�

�
�

�

�

�

�
�

	

�

�
�

���������
����
����������
�������������
����


����������
������������������ 
��!�!�����

5

1.2.2



�������� 	
���
 ������	���� ����
� ������� �����	�
�� �
� ��� �! �� �"�#�$�	��
%�&�'
()�� ��
� ������! �����&�*��
���
��$�
+,���
��-.� �
! ������� ��.���
�� �
/ ������! �����&�*��
���
��$�
+,���
��-.� �
� �!���!�� ����0� �
� ������/ �/�1���22��
+,���3�
��$
�� �
� ��� �� �� �� �"�#�1��"�#�4�
5�
� �
6 ��� �� �� �� �"�#�1��"�#�4�
5�
� �
�� ��� �! �� �"�#�$�	��
%�&�'
()�� �

�� ������! �����&�*��
���
��$�
+,���
��-.� !

�� ��� �� �$�� �"�#��
���$�
�,� �

�� ������! �622�� ��.�7 �

�! ������� 	��((0������.�8�9
�:� �

�/ ������� �.�7���+)�+,�:
�:� �

�� ������� ����5����9
�:��$�
+,�+
25���� �

�� �/����� ���5����9
�:� �

�� ������� �
���
.� �

�6 �/����� �0��8
��2
7����;+"%<���< �

�� ������! � �.�7���22 �

�� �!���/�� �
���
.� �

�� ������� �����&�$�
+,�+
25���� �

�� ������� ���.����5

��9
�:��;+"%��
���
.�<�;++< �

�! ������� �"!#���(��	
.�� �

�/ ������! ���.����5

��9
�:��;+"%��
���
.�<�;��< �

�������/���4��
���
��9
�:��5
����.(�

�
�+
�40�
%�
5�/��
���������5
���5
��(��.(�(

6

1.2.3



Tanco Autowrap 580

Spare parts list
1.2.1 Hydraulic Components 580S

7



                                                               

7

Tanco Autowrap 580 

Spare parts list 

1.2.2        HYDRAULIC COMPONENTS 

ITEM No.  DESCRIPTION    QTY PART No. 

1.  3 Bank Spool Valve  (Walvoil)   1 Z01-03-A580 

2.  Hydraulic Motor    1 Z01-02-RF200 

2A.  Seal Kit for above Hydraulic Motor  1 Z01-RF200 

3.  Cross line Relief Valve    1 Z01-03-004 

3A.  Seal Kit for above Cross Line Relief Valve 1 Z01-03-004-RF  

4.  ½” BSP Bottom Banjo Bolt   2 Z01-03-002B  

5.  Copper Washer     2 Z01-04-15  

6.  Hydraulic Ram  (Tipping Frame)  1 Z01-01AR687  

6A. Seal Kit for above ram    1 Z01-Z01  

7. ½” Dowty  Washer    14 Z01-04-03  

8. ½” Non Return Valve    1 Z01-03-017  

9. ½” x  3/8” Adaptor    10 Z01-06-06-08  

10. ½” x  ½” Adaptor    2 Z01-06-08-08  

11. ½” Male Q/R  Coupling   2 Z01-15-081  

12. Hydraulic Ram  (Lift Arm)     1 Z01-01-AW1070  

12A. Seal Kit for above ram    1 Z01-Y01  

13. 108” St./ 90  3/8”  D/W Hose   4 Z38-R2-108-S9  

14. 72”  St. / 90  3/8”  D/W Hose   1 Z38-R2-72-S9  

15. 48”  St. / 90  3/8”  D/W Hose   1 Z38-R2-48-S9 

16. 108”  St. / 90  1/2”  D/W Hose   1 Z12-R2-108-S9  

17. 84”  St. / 90  3/8”  D/W Hose   3 Z38-R2-82-S9  

18. 60”  St. / 90  3/8”  D/W Hose   2 Z38-R2-60-S9  

19. 12”  St. / 90  3/8”  D/W Hose   2 Z38-R2-12-S9  

20. Actuator mounting Bracket  (Lower)  1 WD66-AML  

21. Actuator mounting Bracket  (Upper)  1 WD67-AMU  

22. M10 Locknut     2 Z23-10  

23. M10 x  40 Hex. Set    2 Z26-064S  

24. M12 x  40 Hex  Set    1 Z26-084S  

25. M12 Hex Nut     1 Z18-12  

26. 3/8” Male x 3/8” Female 90 Elbow  6 Z01-14-015  

27. Rotary Coupling    1 Z01-02-AWR  

28. Sticker Mounting Plate    1 WD60-794  

29. 30” St. / 90  3/8”  D/W Hose    2 Z38-R2-30-S9  

30. 3/8” Female x 3/8” Male / Male “T” Piece 2 Z01-12-002  

31. Hydraulic Ram  (Pull Down )   1 Z01-01-AW25  

31A. Seal Kit for above Hydraulic Ram  1 Z01-AW25  

32. 3/8” Dowty Washer    16 Z01-04-02  

33. 3/8” x  3/8” Adaptor with .006” Restrictor 1 Z01-03-40  

34. ¼” Dowty Washer    1 Z01-04-01  

35. ¼” x  3/8” Adaptor    1 Z01-06-04-06

8



                                                               

8

Tanco Autowrap 580 

Spare parts list 

1.2.2   HYDRAULIC COMPONENTS continued 

ITEM No.   DESCRIPTION   QTY PART No. 

36. C&S diverter valve complete   1 1208100 

36b. C&S valve body    1 1208103 

37. Dump valve cartridge    1 1208102 

37b 12 V coil for dump valve   1 1308202 

37c Plastic nut for coil    1 1308205 

38. Cetop diveter valve    1 1208101  

38b. 12 V coil for cetop valve   1  34087321 

38c. Plastic nut for coil    1 1308220 

39. 3/8” Banjo Coupling    1 Z01-19-062  

40. 3/8” Single top Banjo Bolt   1  Z01-20-062  

41. 3/8” Male / Female Adaptor   2 Z01-05-06-06  

42. 3/8” Male / Male Adaptor   10 Z01-06-06-06  

43. Hydraulic Ram  (Cut & Start)   1 Z01-01-AWH9  

43A. Seal kit for above Hydraulic Ram  1 Z01-AWH  

43B. Accumulator fitted to above Ram  1 Z01-01-AWDA 

44. ½” Female x 3/8” Male Adaptor  1 Z01-05-06-08  

45. 3/8” Female / Female Adaptor  1 Z01-05-F6-F6  

46. ½” Female x ½” Male/Male “T” Piece 1 Z01-12-003  

47. 3/8” x 3/8” Adaptor with 2mm Restrictor 1 Z01-03-395  

48. Actuator Couple Kit    3 Z003-580-004  

49. Valve Couple Kit    3 Z003-580-005  

50. CG 4000 Cables    3 Z003-580-4000  

51. Std. Handle     1 Z003-580-007  

52. Handle c/w Microswitch   1 Z003-580-008  

53. Joystick (complete)    1 Z003-580-009  

54. Walvoil Autostop  Kit complete  1 Z003-580-010  

55. Actuator     1 Z003-580-011  

56. M8 x 35 Hex Bolt    2 Z26-042B  

57. M8 Locknut     2 Z23-008  

58. Side Bracket     2 Z003-580-012  

59. Tie Bolt     2 Z003-580-013  

60. M6 Locknut     4 Z23-06 

61. 3/8” M/M adaptor long   1 Z01-06-06L

62.   Plastic nut for coil    1 1308220 

      

9



��������	�
�����
��
�����������������	�����	�

��
��������������������������


�

��

��

�

��

��

��

�

��

 �

 !
��

�

�





 ��

�


��

!�

��

��!�

!�

� 

�!

 

!�

!

!�

!�

! 

!!

� 

!�

�!

�

� 

  

� 

� 

� 

� 
��

��

�

� 

��

 !�

 �

!�

10

1.2.3 580A Hydraulics Exploded View



���������	
��
���	�������

�	�
���
����	�����
����������	����	���������

����������� �

�

�

�����������������

��	������ ���!��������"#$��

#������%��!����&���'�

(�)

�)

�)

*�%+�,-. /	��,� 0%��"*/�*-, 1�2.
�) �&���'� #����� �
$ �����3�+4�� �5$6��+	���4�	�� �
& �����3������ �5$6�7��5$6���	���� '
( �����3��3��3 &5�6�7�&5�6���	���� ��
� ���������$� ����	
��
�"	!�8�
�������9 �
3 �����������'� ����	
��
�"	!�8:� ����!9 �
' ��������"3�' ������������ �
�) �����$�"#$�� ����	
��
�+���� �
�� �����&���$4 ��5$6�4�/�4����!�4	�;��4��� $
�� �����&���( ������������"���� �<	�=� �
�$ �����(��$ &5�6�4�/�0������	�>�� �'
�& �����3�+4�� �5$6�+	���4�	��� �
�( ����$���3$ ���?��������4	�;��4��� �
�� �����$���" �"��	�����
����? �
�3 ��������3$ �&5�6�4	�;����
����? �
�' �����$���$$ ����++#�&5�6 $
�� �����(��� ��5(6�4�/�0������	�>�� �
�� �����3��(��3 �5(6�7�&5�6�4�/�+	��5+	�����	���� �
$� �����&�(� &5�6���	��������>��@��36�"�����
��� �
$� �����(���� �&5�6�+	��5#�!	������%�A�� $
$$ ���������� ��5$6�+	���15"���
����?� $
$& �����&���' �5$6�,���"��
���<	�=� �
$( �����(��& �5$6�4�/�0������	�>�� �$
$� �&��"$�3���� 3�6���.5����&5�6�05������ �
$3 �&��"$��(��� �(6���.5����&5�6�05������ &
$� ��$�"$������� ���6���.5�����5$6�05������ �
&� �&��"$�'$��� '$6���.5����&5�6�05������ �
&� ��$�"$������� ���6���.5�����5$6�05������ �
&$ �&��"$�(���� (�6���.5���&5�6�05������ �
&& �&��"$�&3��� &3���.5����&5�6�05������ �
&( �&��"$��3��� �36���.5����&5�6�05������ �
&� ��$�"$������� ���6���.5�����5$6�05������ $
&' ��$�"$�$(��� $(6���.5����5$6�05������ �
&� �$��$��.�:0/"� #������������<	�=��
�!����� �
&� �&��"$��$��� �$6��.�5���&5�6�05������ �
(�) ���������� ����	
��
��	!�	���.���� �
(� ����������� ��5$6�/�	��
�
	����� �
($ ����������� ��5$6�/�	���
�
	��A�
� �
(& �����3��3��� �5$6�7�&5�6���	���� $
(( �$��&�� ��������������<	�=� �

1.2.4 580A Hydraulics part list

11



                                                               

11 

Tanco Autowrap 580 

Spare parts list 

1.3.1    580S VALVE AND COVER PLATE ASSEMBLY 

ITEM No.  DESCRIPTION    QTY PART No. 

1.  3 Bank Spool Valve    1 Z01-03-A580  

2. M8 x 100 Hex Bolt    3 Z26-057B  

3. M8 Locknut     3 Z23-08  

4. Spacer      3 WD67-100  

5. 580 S Valve Cover Plate    1 1201000  

6. 10mm Flat Washer    3 Z10-02-10  

7. 10mm Spring Washer    3 Z10-02-10  

8. M10 x 20 Hex Set     1 Z26-060S  

9. M10 x 25 Hex Set     2 Z26-0611S  

10. M10 Hex Nut     2 Z18-10  

1.5.2 

12



                                                               

12 

Tanco Autowrap 580 

Spare parts list 

1.3.2 580A VALVE/JUNCTION BOX/FILTER COVER PLATE ASSEMBLY  

ITEM No.  DESCRIPTION    QTY PART No. 

1.  Valve Cover Plate Assembly   1 1201007  

3. 4 Bank Solenoid Valve   1 Z01-03-A550  

4. Flow Divider     1 Z01-03-10-A6  

5. Spacer     3 WD67-100  

6. 8mm Mud flap Washer   2 Z11-02-081  

7. M6 Locknut     2 Z32-06  

8. Oil Filter     1 Z01-24-08  

8A.  Oil Filter Element    1 Z01-24-08E  

9. M8 x 25 Hex Set    2  Z26-040S  

10 8mm Spring Washer    2 Z12-02-08  

11 M8 Locknut     3 Z23-08  

12. M6 x 45  Socket Cap Screw   2 Z13-020-50  

13. Over-Centre Valve    1 Z01-03-10-A8  

14. Junction Box     1 1009001  

15. M8 x 100 Hex Set    3 Z26-057S  

16. M5 x 20 Hex Set    2 Z26-017S  

17. M4 Locknut     4 Z23-04  

18. M10 x 20 Hex Set    3 Z26-060S  

19. 10mm Spring Washer    3 Z12-02-10  

20. M10 Hex Nut    2 Z18-10  

21. M5 Locknut     2 Z23-05 

1.6.2 

13



�

�

�

�

�

���	
��
�
������������
�������������������������

������������
��������

��� 
!"�

#���!
 $��%&�#��"!
����
��

%
�'�(��)�*�

� � ����%+����� �

� ������(�,��-� �

� .�'����- �

� ������	��
����� %
-�������
����/�� �

� ������	��
����� ,��-�$�������� �

�� 0�12�1��  ��������3������ �

14

2.1



��������	�
����
������
�����������������	�����	�

������������������������






�
�

� 

�!
�"


!


�

�

�

�

�







� 

��


"

�

 


�����
��

��

!

��

"

��

�

"


�


�

!
��

��


"


"

16

2.2.1



����
���

�	
��� 
���������� ����

� �������� ��������� �

! ������! ��������� �

� ������ "#  � !

� �!!�"�� "#  ���$�% ��

& "
�&���� �'()��'�*# �

� �!���!�� �����������+���� &

, "
���-�.� -'�/�/�$(�'()�0
	*1 � �

2 "
�&���� �	0� �	(3���% �)$'3 �

4 ��&�&! 565�.����7����8 �

�� "
���4�� ��	/9'()�9�	� �

�� �������&� �	/���9��':����'( �

�! �����!���� �	/�.����/��':����'( �

�� �!���,!�. ����������� ��.��� �

�� ��2��� ����� ���$� �

�& ��!��!��� ��//��9
'()�"	%# 
 &

�� �������4�&
�'99'()�-
	/ ��':����'(�*;<

=
 	% ��'99� 
!

�, �����!��� ��//�-�	��"	%# 
 !

�2 �!���� ������*1($� ��

�4 �����! ����'9�7�//8 !

!� ��!��!��� ��//��9
'()�"	%# 
 2

!� &2��-
	/ �

!! "3���2�� .'%% ���'( !

!� �!���2�� ��!������� ��� � �

!� "
�,�
�� 
'%9 (% 
��	%����$(�'()�.
	*1 � �

!& ����������2, �>�'(3 
 �

!� �!������ ������!��� ��� � !

!, ����!��!4 !5����;�5��9�'���'( !

��!��#	%%'%�9	
���'%��

�	(*���$��<
	9�!2�;&2�
���������9	
 �9	
�%��'%�%

16

2.2.2



��������������������	
���
���
������������������

���������
��
������������	��
����
��

��

��

��
��

��
��

��

� 
�!

��

���"

��
��

�"

�"
�!��

��

��
��

��

��

��

��

�

"

�

�

!
�!

�"

 

��

��

��

17

2.3.1



�������� 	
���
 ������	���� ����

� �������� �����
� !�"!
�#� �$%&��
'�(
$)
�
��
�

�

� *������+ ��#,!��-
#��+.
�/ �

0 ����1*�2� �
-#��0%���	#�$-�3����	#�$-!4�5#�$�
6
#�!�7

�

� *������1 �!���!��8�
$)!��144!'9:��;��

�- �

2 *�����2� ���%���<����.� �

� *��;��� �8#�/�!��8
$!� �

; �0�"���� 2%=��3����(
� �<���>!3��!� �

= ������ 2%=��<���(
$)�.� �

� �������0= 8
��2 �

�� *�����2� ?!:@�2%=���A��3�2�''�(
� �

�� *������� �8#�/�!��8
$!� �

�� ����1*� �-
#�����	#�$-�3�2��	#�$-!4 �

�0 �
�
����#,!�144: �

�� �����=�� ����3����>!3��!� 0

�2 *��;��� �#88#� ���
'!�144!'9�: �

�� ��������� ��''��8�#� �*
4-!� 0

�; ������ ".BB!��2�''�/#
��C�����
� �

�= �0����� �!�4
� �

�������� 	
���
 ������	���� ����

�� *������� >:/�
.�#$��
�
���
.��#� �	�
�! �

�� ������������ >:/�
.�#$��
�
� �

�� *���0��;� �!�
#�#� ��
��
� �

�� ��������� ��''��8�#� �*
4-!� �

�0 *�����20 ?!:���!!� �

�� �����0���� ���
44��#�!��!�#!B�D
�,! �

�2 �����0����" ��%���"�	�"
��
'�"
�E
�"
�� �

�� ��������0 �%���"�	��
&�:�*
4-!� �

�; ��0�2����3�2� ����3�2�''�1��!��>/���4)���!� �

�= �����=�� ����3�2��>!3��!� �

�� �����=�� ����>!3�>���!��3�0�''�(
� �

0� ����������� 8
��2 �

0� ��������� ��''��8�#� �*
4-!� �

0� ��;���0� 0%=��3����(
� �<���>!3��!� �

00 ��������� ��''���
��*
4-!� �

0� ��=��� �����>!3��.� �

02 ��0��� ����(
$)�.� �

0� *����0= �����-�!
/!/�"
��3���2�(
� �

0; ��=��� ����>!3���.� �

0= �����������= �%���3�0%=�1/
8�
� �

�
�$
�1.�
&�
8��=�%2=�
���������8
�!�8
��4��#4�4

0����#88#� ���
'!�	
����#4��

3

18

2.3.2



��

��
��

��

��

��

��	
��
�����

��

��

�� ��

��

	����

�������
�������








���� 
����!
"#!�!

�$�
	�����%" 
 &�"�' '
(# �

�

�

��

�

��

�
�� ��

��

��

��

��

��

��

��

)*	
+
�	
,	�
�--.

	
�/	,


�/0-���-1
����

��	
��
�����

��

�

�

�

�

��

�� ��
��

��

��

��

��

��

��
��

��
����

��

��
��

��

��

��
��

���

��
��

��

����

�

�

�� ��

�� ��

��

��

��
��

��

��

��

19

2.4.1



��������	
��
��
�	����	�

�
������	���
���������
����������
�
��
�	�����	�

����
���

�
�	��  ��!"������ #�$�

% & '()�� ����	
��
�&
�*
*����
+��, %

� & '')��� ����	
��
�!�-
����
	
 %

. & '')/0 /
�	�0��*
����
+�, �

� & '')"�/� "���
������	��1�/�
�2
	 �

� & '')"�/% "���
������	��1�/�
�2
	 �

' & '')��" ��3�"���
��
��, �

( 4�')��� %�%��3��������/���2�/

���1�����!
+�5��2 �

� & '')/"� �*�
��"���
� %

6 & '')/"  ��-
�"���
� %

%� & '�)(%% �"���
�����
��
� �

%% %��.��� !�	�
�*��	
�	 %

%� 4��)�4�&6' '++�7�
	�/
�	�%����&�*
8��(��5��1 %

%. 4�')%�'� �%'�8�'��9�:���� �

%� 4�.)%' �%'�5��2��	 �

%� 4�')���� �%�8'��9
8��
	 �

%' 4%�)%� ��%��9
8���	 �

%( 4�')%��/ ��%�8���9
8�/��	 �

%� 4%%)��)%� %�++�7�
	�&
�;
� %'

%6 4�')�6�%/ �%��8����9
8�/��	 �

�� 4�.)%� �%��5��2��	 �

�% 4%�)%� �%��9
8���	 �

�� 4�')��%� ���8�.��9
8��
	 �

�. 4%%)��)��% �++���*�&
�;
� %'

�� 4%�)��)�� �++������1�&
�;
� �

�� 4%�)�� ����9
8���	 �

�' �

�/
��� ��*�"���
��
��, �

�( 4%�)��)%� ���%��7�
	�&
�;
� �

�� 4�')�.6� ����:����9�:���� �

�6 4�%)��).�� 0

��/�8 %

.� 4�') '�)%.%'�� %.�%'�*����
���+��
8������2
	 %

.% 4%�)��)%� %�++������1�&
�;
� �

.� 4�')���� �%��9
8�9 ��
	�8�.�++�5��1 �

.. 4%�)��)%� %�++������1�&
�;
� �

.� 4�')�'%%� �%��8����9
8��
	 %

.� & '()%�( ������������������!;
����	����
� %

.' 4�') '�)�'� �'�	��	;������2
	 %

.( 4�')�'�� �%��9
8�9 ��
	�8�.�++�5��1 �

.� 4%.)%%� �%��!����#�����
��8�.�++�5��1 %

.6 4%�)%� �%�)9
8���	 %

�� 4�6)�&). !;
���.�����	�;�8�'����	�;
��<�����=���
�> %

�% & '()�1� !;
�����-
� %

��  '��. �
1�
	 �

�. 4%.)%.� �'�8�.��!�2��9*���
	 �

�� 4%%)��)�' '++���*�&
�;
� �

�� 4�.)�' �'����2���	 �

�' 4�')�''&)
��, ��3�&;

��
��,� �

�( & '')�"� ��*�"���
������	��1 %

�� 4�')���� �%��8����9
8��
	 �

�6 4�') '�)%.%'? �����2
	� ����
���+��
8�%.��%'��?
,
* %

�� 4�')��� "��	
��
�����
� %

�% & '�)!� !;
����
�����
� %

�� & '�.)�(% "
	
����1�!���
� %

�. 4�')�'(%/ ��%��8�'��9
8��/��	 %

�� 4�.)%� ��%��5��2��	 %

�� 4%�)��)%� %�++������1�&
�;
� �

�' & '')��. ?
,��	

� %

��*�"���
�����)
��
+��,

�������� ��"���@�/�"  ��!"������  
A
��	�#�$�

�' 4�')�&" ��*�"���
� %

�( &*'')�"� ��*�"���
������	��1 %

�� 4�')�&"/6. �

���1�<'.����"�> �

�6 & '�)�6� �;���	�&
�;
� %

�3�&;

�����)
��
+��,

�������� �
�	��  ��!"������  
A
��	�#�$�

'� 4�')�''& ��3��;

� %

'% & '()%�% ��
�
� �

'� .��'%6%� 0�

�
������
 %

'. 4�.)��)�&)�: ��3��;

���8�
 %

'� 4�.)�� �%'�;
8���	 %

20

2.4.2



�

�
�

�
�

�
�

�

�

�
�

�
�

�
�

�

�
�

�

�
�

�

�
	

�
	

�

�
�

�

�
�


��
������������������
�������������������������

�������������� ���!�!�"���

21

3.1



����
���

�	
��� 
����������
�����

������������

� �
��� �! �	�"�#$�%���
�$&	
 �

' �
���()))
)*+%,�	-�"$�%�"
$)
.

),,".-�#
�

 /� �''�� �..$
�	�$(��01$��� '

2 /� �''��� 3���4$
�	�$(��01$��� '

5 /� ��2�33 ��	
"�$��� �

� /� �
���!� �	.$���$��6��$��� �

3 /'������ ���$�$'�$7"�$�"�  

8 /�'��'��� ��..$��
���$�	,1"
  

! �
�3��7) �1	,,�,$),,".-�# �

�� /������)���3� 7#*
	%��0$�	.$9(���$)
.: �

�� /� ��'�  � �	.$&����.$��6��$��� �

�' /� ����!�5
�������$;
	."$��6��$���$0�<

=
"	,"$�����"
'

� / '��� ��	,��0$�	� �

�2 �
���()� )*+%,�	-�"$&	�"$���� �

�5 /� ��2�3 ��	
"�$��� �

�� �
���()' (���$)
.$),,".-�# �

�3 /����'��� ��..$�	,1"
  

�8 /� �'��'! '4$�$��24$�����$��� �

2�'$(���$)
.$�	
�$��,��

�	�0�$)%��<
	�$'8��58�
$$$$$$$$��	
"$�	
�,$��,�,

22

3.2



��������	�
����
������
�����������������	�����	�

��������	������	��	����������

 

��

!

�� "

�

#

�!

$




�

��

��

��

� �


�#

�$

��

�

��

�#

�

��

�"

23

4.1



��������	�
����
������
�����������������	�����	�

��������	������	��	����������

 

!�"#
$%�

&��	$� '"��(!&�!%$ )�*�

� +',��-�#. ��	�/��	��	�0���� �

 �+',������ ��/���1���� �
2 3
,����� #�� �
��-� ���	 


� 3����
���� ����#���+��4�� 


� 3
2��� #��5��6��	 

, +',��-��2 &���7�� �
8 3���
� (������1�00�� �

� 3�
��
��� �����'��������7�+��4�� �

9 3
,��,��� #�� �
��-� ���	 �
�� 3�8��9 �����7 �
�� 3
,��,91 #��� �8��-� �1��	 �
�
 3
2���� #���-� �$�	 �

�2 3�������+- -������������������ �

�� 3����� #���-� �$�	 �

�� 3����
��� �����.��	�+��4�� �

�, 3
����� #�� �
��-� ���	 �
�8 +',
2��8� (�	�����7������� �
�� +',��-��� �/����:�������� �

�9 3�
��
��� ����������7�+��4�� 2

24

4.2



��������	�
����
������
�����������������	�����	�

����������������������������


�




 

�

�

!"

�
�

�

#

 

�

�
�
�

�
�

�
�

�
�

�



�
#

�
�

�
!



�

�
"



�

25



���������	�
������
�������

�����������
����������
�����������
	���
��������

������ � !�
��� "��#
�!�� � �$!%�#��&�'��(�)�

� ����*
��	 �

� +�,-�.-/. ���
	0�!�� �

, +�,-�.-/, ���
	0�!�� �

. +�,-��-�1 /��12�"����%���3�!�� �

� +�,-��-4��
������'�*
��	�!�5���!�������

6
	��	������	 �

1 +�1-�1�� ����0����7	0��	� �

/ +��-��-�� �����8��3	
 �

� +��-��-�� �������
��'�8��3	
 /

4 +��-��-�
� ����	���� �

�� +��-�� ����7	0���� �

�� +��-��-�8"� �����������
 �

�� +��-�.-��� �,��2����	�*	���	�4����9�� �

�, +��-��-�8"7 7��	�&�
��9�5	����	�9�: �

�. +��-��-�8"# 7:;
������
����#:���;	
 �

�� +���-�., �����0�����!���3�7	0���� �

�1 +��-�1-�1-�1
,��2�0�,��2���!����	�<���	�

�;����
 �

�/ +��-�1-���� ���2����	�����=� �

�� +�,-��� ����0�,��#���7;���>���	� �

�4 +��-��-��� �������;�*����8��3	
 �

�� +��-�.-�� ,��2���!�"���:�8��3	
 �

�� ���1��� 7:;
���������	�
��� �

26



��������	�
����
������
�����������������	�����	�

�����������������������������


�

�
�

�
 

�






�








�
!



"

 

�
!

"

 

#

#

�

�
�

�
 



�

�

 

$



�

#
!

�
�

�
�

�
#

�
�

�
"

#



#

27

5.2.1



�� �������� ��	
��
��

���� �

����
���

�	���� �����������
�����

����� !"�#�

� ��

���
�	��
$�	%� �

� ������� ��

���
��	
�� �

& ������� ���
���'
�(��� �

) ����*�� �'�

$�	%� �

� �*�
$�	%� �

� +�&,��,�� �!��-
��	�
.��/(
��� �

� +�&,�),�) ��	���
��� �

* +�&,��,0��
������ 
$�	%�
��1��
���
/!2
3��	4�

������
�

0 +�&,�),�& ��	���
��� &

�� +��,��� 
5	��
�	� �

�� +��,��,67�6 
	//8%8�	��� �

�� +���,�)& 
��*
�
���
���/(
9��
�8� �

�& +��,�),��� 
&!*-
�	��!$�%	��
0�
��:�2 �

�) +��,��,67�9 9�4�
���
	:�1�
	44�%:�; �

�� +��,�),�� &!*-5��
��2�;
7	4(�� �

�� +��,��,�5�* �!�-
�	��
5�	�' �

�� ������� ��

���
���
��� �

�* +��,���� ���
�
��
9��
��� �

�0 +��,��,�� ��%%
����� 
7	4(�� �

�� +��,��,�� ��%%
7	4(�� �

�� +��,��,67�� 9;
�	8��/
�	%�
�;���
�� �

�� +��,�*&5 ���
�
&�
9��
��� )

�& +�&,�� ���
.�/'�8� )

�) +�&,��� ���
�
&�
�8�
9
�
�<�
��� �

�� +�*,�� ���
9��
�8� �

�� +��,��,��,�� &!*-
�
&!*-
5��
�	��!=�	��
6
	���� �

)��
��

���
�	%�
�	��
��4��

�	�/�
68��2�	�
�*�!�*�








��	��
�	��4
��4�4

28

5.2.2



28

Tanco Autowrap 580 

Spare parts list 

6.1   LIGHTING KIT 

ITEM No.  DESCRIPTION    QTY PART No. 

  Lighting Kit Complete   1 Z05-30 

1.   Light Mounting Bracket R.H.S.  1 WD60-LMB 

2.  Light Mounting Bracket L.H.S.  1 WD60-899 

3.  Light Cluster     2 Z01-30LP 

4.  M8 x 25 Hex Set    4 Z26-040S 

5.  M8 Locknut     4 Z23-08 

6.  Reflector     2 Z04-621 

7.  M12 x 100 Hex Bolt    2 Z26-092B 

8.  M12 x 90 Hex Bolt    2 Z26-091B 

9.  M12 Locknut     4 Z23-12 

29



�

��
�

�

��

�

��

��

�

��

��

�

��

��

�

�	

��

��

��

��

��

��

�	

��

�


��

��

��
�������������
	��
	
�������������������������

�����������
���������� ������
�!���

30



�������� 	
���
 ������	���� ����

� �������� �����������
��� �
�� �
! �!�"��� ���������������� �
# �#�"��� $
��
��%
�&' �
( �#�"�#� 	�)
����� �
" �#�"�## ��%������ �
* ���#���* �
��%
�&' �
+ �#�"�!+ �
��,
�&'������- �
. �#�"��* $
��
��&
�� �
� �#�"�!! �
���'
 � �
�� �#�"��� /�����&
�� �
�� 0��#��!�� ,
�&'���%�
���1����2�� �
�! ��*��3� 3�%��
4
��
� �
�# �#�"�#( �
���
�
%������- �

�( ��*�+�3	��
3�%��	5%%�4
1��
���


����6%7 �

�" 0��������!" 874�
5%�&��
��9�5%%�4
1�: �

�* 0#��!� �!��,
&2�5� !
�+ 0!#��! ��!�,
&2�5� �
�. �#�"��" $�
���- !
�� �#�"��+ ����&%���!"�� #
!� �#�"��. 	%
���&�&
�����;(< �
!� �#�"�!� !"���4�
� %
��1
�'�� !
!! 0!*��*+$ *��8�=�6
%� �
!# 0����!��� ���� %
��1
�'�� !
!( 0!#��� ����,
&2��5� �
!" �#�"�!! �����- �
!* 0!*��.*� ��!�=�"��8�=���� �
!+ $�
&
��
��7 �
!. 0!��(� ��566���$5  �� #
!� 0!#��* �*�%
&2��5� *

�
�&
��5�
1�
��!.�;".�
����������
����
����%����

+���!������������
����
���%���

=
31



��������	�
����
������
�����������������	�����	�

�������������������	�������������
 
���





�





�


�

 

�

��
�!

� 
�"

�

��

!
!

��

�

��

#

�#

��

�

�

�#

��

��

�!

��

��

����

"�

��


�

32

7.2.1



� �������	
���

������
�����

�� �������	
��	�
�����

�����

����
���

������ ��
 !������ "�#$%��&'(�)�

# #*+�#++ ���������
������
����� #

* #$+�#*+ ,��-
�����
!�		�� *

$ #$+�#+# .+
�
-��� #

/� #$+�#+* $�
�
-��� #

� #$+�##� ������
"����� *

. #$+�#*/ *+��
�0�����	
���%�	�� *

1 2$*%#. �	�����
���3
-��� #

4 #$+�#+. /#
�����
��35��
-��� #

6� #$+�#+#
.+
�����
�������
-���

71+�8
#

#+�� #$+�#*� ���������
����9�0
��:�� #

## �.+. %
�# ��-��� #

#* "�/+/%+�* ��
��-���
��5�� #

#$ #$+�#*$ .��
�;5���
��<
����	 *

#/ 2*$%+4 �4
,����5� 4

#� 2*.%+$6
 �4
0
*+
��	� 4

#. 2*.%+#4
 �.
0
#.��
9�	� *

#1 2*$%+/ �/
,����5� #

#4 2#$%#*� �/
0
*+
��5�����5��
����= #

#6 2*.%+**� �.
0
$+
9�	� #

*+ 2+.%#1 ������- /

*#�� #$+6*+* 
����� #

/�*
���������
������
����
	����

�����
&5��=���
*4+'�4+









����
�����
	����

33

7.2.2



33

Tanco Autowrap 580 

Spare parts list 

8.1. SENSOR AND MAGNET MOUNTING BRACKETS 

ITEM No.  DESCRIPTION    QTY PART No. 

1.   Magnet Mounting Bracket   1 WD605-165 

2.  Magnet     1 ZD605-200 

3.  M6 x 30 Hex Set    1 Z26-022S 

4.  6mm Flat Washer    2 Z12-02-06 

5.  M6 Locknut     2 Z23-06 

6.  M8 x 25 Hex Set    2 Z26-40S 

7.  M8 Locknut     1 Z23-08 

8.  8mm Spring Washer    2 Z12-02-08 

9.  M8 Hex Nut     2 Z18-08 

10.  M8 x 100 Hex Set    1 Z26-057S 

11.  Sensor Mounting Bracket   1 WD608-58 

12.  Sensor Mounting Flat    1 WD605-164 

34



34

Tanco Autowrap 580 

Spare parts list 

8.2.1     580S / 404 M / S -RDS Bale Wrap Counter 

4

1

5

3

2

6

Item Part No. Qty. Description 

 1009200  RDS BWC  

1 1009201 1 Square MultiPin Male Plug 

2 1009202 1 Vertical adjustable bracket 

3 1009203 1 Horizontal bracket 

4 1009204 3 M 4 Screw 

5 1009205 1 Base  

6 1009206 1 Plastic Cover 

36



35

Tanco Autowrap 580 

Spare parts list 

8.2.2    580S/ 404 M/S Junction box

ITEM NO. QTY. PART NO. DESCRIPTION 

1 1 1009207 Junction Box Complete 

2 1 D606R-PC Power Connector 

3 1 1009209 Connector(Square) Socket

4 2 1309010 2 Pin Connector Male 

5 2 1309009 2 Pin Connector Female 

37



                                                               

37

Tanco Autowrap 580 

Spare parts list 

8.3.1     580A /404EH Controller    

ITEM PART NO. QUANTITY DESCRIPTION 

1 1209003 1 TW Control Unit 

2 1309017 1 2 pin connector Female + 2 spade pins 

3 1309010 1 2 pin connector male + 2 female pins 

4 1309007 1 Battery cable 3m 

5 ZD606-100 1 20 amp blade fuse 

6* 1109011 Option RF Reciever 

7* 1109012 option RF Transmitter 

8 1309005 1 Com cable 3 m 

 1209004   TW Faceplate RDS 

 1309009 1 Controller mounting bracket EH 

 1309012 1 Controller suction cup 

37



                                                               

38

Tanco Autowrap 580 

Spare parts list 

580A / 404EH JUNCTION BOX 

ITEM NO. QTY. PART NO. DESCRIPTION 

1 1 1009001 Junction Box Complete 

2 1 1309003 Communication Cable 

3 1 1009003 Sensor Cable 
4 3 1009002 Sensor  (3m) 

5 9 1309005 Hirschmann, c/w Cable & gland 

38


